Assembly Instructions

BDWOOHBK/BDWOOFBK/BDWOORSQK
KENTON - KING BED

Thank you for purchasing this quality product. Be sure to check all packing materials carefully for small

parts,which may have come loose inside the carton during shipment. |dentify and count all parts and
compare with the HARDWARE LIST below.

Caution: Please read instructions thoroughly before unpacking assembly parts.

1.We recommend that you assemble this product with the assistance of another person; this will make assembly
easier, and will help to eliminate damage to the product or injury to persons during assembly.
2.Please do not over tighten screws or bolts until the assembly is completed.

3.Please put all parts on a non-abrasive floor before assembly, and follow the assembly steps to assemble your newly
purchased product correctly and efficiently.

NO. PARTS LIST Q' TY NO. HARDWARE LIST Q' TY
®5/16" x 18 x 1-3/4"L Bolt
A Headboard 1 @-@n)m | ©5/16" x @13 Spring washer 2
B % Post leg (Right) 1 1 ®5/16" x P22 x 2mmT Flat washer
C % Post leg (Left) 1 l; Allen wrench (4mm )
£ m 1 = Straight allen key 4mm*80mm L 1
D | =—==,| Botomni ®5/16" x 18 x 1-3/4"L Bolt
E M Footboard 1 2 | 9=an) ®5/16" x ®13 Spring washer 8
E \ Side rails 2 ®5/16" x ®22 x 2mmT Flat washer
5 | Qmamm» | O x P4 x 1"L Screw 8
G| .~ | sias 4
TOOLS REQUIRED ( NOT PROVIDED)
H — Slat Support legs 8
PHILLIPS SCERWDRIVER %:

Please noted : Please do not tighten bolts
100% until after assembly is complete.

Assembly completed
MADE IN VIETNAM

Page 1 of 2




Assembly Instructions

BDWOOHBK/BDWOOFBK/BDWOORSQK
KENTON - KING BED

Leveler 10pcs
djust the levelers until they are
balanced and touching the floor.

Assembly completed
MADE IN VIETNAM

Page 2 of 2




Assembly Instructions

BDWOOHBQ/BDWOOFBQ/BDWOORSQK
KENTON - QUEEN BED

compare with the HARDWARE LIST below.

Thank you for purchasing this quality product. Be sure to check all packing materials carefully for small
parts,which may have come loose inside the carton during shipment. Identify and count all parts and

Caution: Please read instructions thoroughly before unpacking assembly parts.

1.We recommend that you assemble this product with the assistance of another person; this will make assembly
easier, and will help to eliminate damage to the product or injury to persons during assembly.

2.Please do not over tighten screws or bolts until the assembly is completed.

3.Please put all parts on a non-abrasive floor before assembly, and follow the assembly steps to assemble your newly

purchased product correctly and efficiently.

NO. PARTS LIST Q' TY NO. HARDWARE LIST Q' TY
®5/16" x 18 x 1-3/4"L Bolt
A Headboard 1 @:@ ®5/16" x ®13 Spring washer 2
B % Post leg (Right) 1 1 ®5/16" x ®22 x 2mmT Flat washer
L | Allen wrench (4mm ) 1
C & Post leg (Left) 1 .
- 1 = Straight allen key 4mm*80mm L 1
D | ™=—=,| Botiomail ®5/16" x 18 x 1-3/4"L Bolt
E ﬂ Footboard 1 2 @:@ ®5/16" x ®13 Spring washer 8
F \ Side rails 2 ®5/16" x @22 x 2mmT Flat washer
5 | Q- | DS x ®4 x 1"L Screw 8
G| .~ | st 4
TOOLS REQUIRED ( NOT PROVIDED)
— Slat Support legs
H PP £ 4 PHILLIPS SCERWDRIVER GCHi=F—

Please noted : Please do not tighten bolts
100% until after assembly is complete.

STEP 1

Assembly completed

MADE IN VIETNAM

Page 1 of 2




Assembly Instructions

BDWOOHBQ/BDWOOFBQ/BDWOORSQK
KENTON - QUEEN BED

Leveler 4pcs
Adjust the levelers until they are
balanced and touching the floor.

Assembly completed
MADE IN VIETNAM

Page 2 of 2




Assembly Instructions

BDWOONS - KENTON - NIGHTSTAND

Thank you for purchasing this quality product. Be sure to check all packing materials carefully for small

parts,which may have come loose inside the carton during shipment. |dentify and count all parts and
compare with the HARDWARE LIST below.

Caution: Please read instructions thoroughly before unpacking assembly parts.

1.We recommend that you assemble this product with the assistance of another person; this will make assembly
easier, and will help to eliminate damage to the product or injury to persons during assembly.
2.Please do not over tighten screws or bolts until the assembly is completed.

3.Please put all parts on a non-abrasive floor before assembly, and follow the assembly steps to assemble your newly
purchased product correctly and efficiently.

NO. PARTS LIST Q' TY NO. HARDWARE LIST Q' TY
D5/16" x 18 x 2-1/8"L Bolt
A @ Cabinet body 1 @:@ ®5/16" x ®13 Spring washer 8
1 ®5/16" x ®22 x 2mmT Flat washer
B % Legs 4 L— | Allen wrench (4mm) 1
= Straight allen key 4mm*80mm L

TOOLS REQUIRED ( NOT PROVIDED)

PHILLIPS SCERWDRIVER GCi=—

Please noted : Please do not tighten bolts
100% until after assembly is complete.

" Please noted: The handles need to
disassemble from the inside of drawer to
the outside where are located properly
after unpacking.

Assembly completed
MADE IN VIETNAM

Page 1 of 1




Assembly Instructions

CTWOOC - KENTON - CHEST

Thank you for purchasing this quality product. Be sure to check all packing materials carefully for small

parts,which may have come loose inside the carton during shipment. Identify and count all parts and
compare with the HARDWARE LIST below.

Caution: Please read instructions thoroughly before unpacking assembly parts.

1.We recommend that you assemble this product with the assistance of another person; this will make assembly
easier, and will help to eliminate damage to the product or injury to persons during assembly.
2.Please do not over tighten screws or bolts until the assembly is completed.

3.Please put all parts on a non-abrasive floor before assembly, and follow the assembly steps to assemble your newly
purchased product correctly and efficiently.

NO. PARTS LIST Q' TY NO. HARDWARE LIST Q' TY
®5/16" x 18 x 2-1/8"L Bolt
A % Cabinet body 1 @-@)m | ©5/16" x P13 Spring washer 8
B % Legs 4 1 ®5/16" x ®22 x 2mmT Flat washer
ﬂ=. Allen wrench ( 4mm ) 1
= Straight allen key 4mm*80mm L 1
Please noted : Please do not tighten bolts
100% until after assembly is complete. 2 \‘;q Furniture tipping restraint 1
TOOLS REQUIRED ( NOT PROVIDED)
PHILLIPS SCERWDRIVER GG —

/" Please noted: The handles need to
disassemble from the inside of drawer to
the outside where are located properly
after unpacking.

/Please noted: The |

Remark:
Tipping hardware attached
to the back stretcher.

Assembly completed
MADE IN VIETNAM

Page 1 of 1




Assembly Instructions
BDWOODR - KENTON - DRESSER

Thank you for purchasing this quality product. Be sure to check all packing materials carefully for small
parts,which may have come loose inside the carton during shipment. |dentify and count all parts and
compare with the HARDWARE LIST below.

Caution: Please read instructions thoroughly before unpacking assembly parts.

1.We recommend that you assemble this product with the assistance of another person; this will make assembly
easier, and will help to eliminate damage to the product or injury to persons during assembly.

2.Please do not over tighten screws or bolts until the assembly is completed.

3.Please put all parts on a non-abrasive floor before assembly, and follow the assembly steps to assemble your newly
purchased product correctly and efficiently.

NO. PARTS LIST Q' TY NO. HARDWARE LIST Q' TY
®5/16" x 18 x 2-1/8"L Bolt
A % Cabinet body 1 ©-€8)m | ©5/16" x ©13 Spring washer 8
1 ®5/16" x ®22 x 2mmT Flat washer
B % Legs 4 L__ | Allen wrench (4mm ) 1
C| < Support Legs 1 = | Straight allen key 4mm*80mm L 1
2 & Furniture tipping restraint 1
Please noted : Please do not tighten bolts
100% until after assembly is complete. TOOLS REQUIRED (NOT PROVIDED)
PHILLIPS SCERWDRIVER GCGQGFie—

Leveler 1pcs
Adjust the levelers until they are
balanced and touching the floor.

/

~N e Please noted: The handles need to disassemble
- . from the inside of drawer to the outside where
( ) N ' are located properly after unpacking.

[ T1/\
ald

Remark:
Tipping hardware attached
to the back stretcher.

Assembly completed
MADE IN VIETNAM

Page 1 of 1




Assembly Instructions

BDWOOMR - KENTON - MIRROR
BDWOODR - KENTON - DRESSER

Thank you for purchasing this quality product. Be sure to check all packing materials carefully for small

parts,which may have come loose inside the carton during shipment. |dentify and count all parts and
compare with the HARDWARE LIST below.

Caution: Please read instructions thoroughly before unpacking assembly parts.

1.We recommend that you assemble this product with the assistance of another person; this will make assembly
easier, and will help to eliminate damage to the product or injury to persons during assembly.
2.Please do not over tighten screws or bolts until the assembly is completed.

3.Please put all parts on a non-abrasive floor before assembly, and follow the assembly steps to assemble your newly
purchased product correctly and efficiently.

NO. PARTS LIST Q' TY NO. HARDWARE LIST Q'TY
®5/16" x 18 x 1-1/2"L Bolt
A Mirror 1 @:@ ®5/16" x ®13 Spring washer 4
1 ®5/16" x ®22 x 2mmT Flat washer
B == Support slats 2 L Allen wrench (4mm ) 1
C @ Dresser 1 — | Straightallen key 4mm*80mm L 1
®5/16" x 18 x 1-1/2"L Bolt
2 @:@ ®5/16" x ®13 Spring washer 4
®5/16" x @22 x 2mmT Flat washer
TOOLS REQUIRED ( NOT PROVIDED)
PHILLIPS SCERWDRIVER GCHGi=FF—

Please noted : Please do not tighten bolts
100% until after assembly is complete.

STEP 2 ©

Leveler 1pcs
Adjust the levelers until they are Assembly completed
balanced and touching the floor. MADE IN VIETINAM

Page 1 of 1




Assembly Instructions
CTWOOTYV - KENTON - TV CHEST

Thank you for purchasing this quality product. Be sure to check all packing materials carefully for small

parts,which may have come loose inside the carton during shipment. Identify and count all parts and
compare with the HARDWARE LIST below.

Caution: Please read instructions thoroughly before unpacking assembly parts.

1.We recommend that you assemble this product with the assistance of another person; this will make assembly
easier, and will help to eliminate damage to the product or injury to persons during assembly.
2.Please do not over tighten screws or bolts until the assembly is completed.

3.Please put all parts on a non-abrasive floor before assembly, and follow the assembly steps to assemble your newly
purchased product correctly and efficiently.

NO. PARTS LIST Q' TY NO. HARDWARE LIST Q' TY
) ®5/16" x 18 x 2-1/8"L Bolt
A @ Cabinet body 1 | @:@l ®5/16" x ®13 Spring washer 8
B % Legs 4 ®5/16" x 22 x 2mmT Flat washer
— Allen wrench (4mm ) 1
= Straight allen key 4mm*80mm L 1
Please noted : Please do not tighten bolts ] . ]
100% until after assembly is complete. : @ Furniture tipping restraint 1

TOOLS REQUIRED ( NOT PROVIDED)

PHILLIPS SCERWDRIVER GCGHGi=—

LT/
7\
\W

/ /" Please noted: The handles
s need to disassemble from
’// the inside of drawer to the
outside where are located
properly after unpacking.

VT

Remark:
Tipping hardware attached
to the back stretcher.

Assembly completed
MADE IN VIETNAM

Page 1 of 1




Assembly Instructions

BDWOOB - KENTON - BENCH

Thank you for purchasing this quality product. Be sure to check all packing materials carefully for small
parts,which may have come loose inside the carton during shipment. Identify and count all parts and

compare with the HARDWARE LIST below.

Caution: Please read instructions thoroughly before unpacking assembly parts.

1.We recommend that you assemble this product with the assistance of another person; this will make assembly
easier, and will help to eliminate damage to the product or injury to persons during assembly.

2.Please do not over tighten screws or bolts until the assembly is completed.

3.Please put all parts on a non-abrasive floor before assembly, and follow the assembly steps to assemble your newly
purchased product correctly and efficiently.

NO. PARTS LIST Q' TY
A @ Seat cushion 1
AN Legs 4

Please noted : Please do not tighten bolts
100% until after assembly is complete.

NO. HARDWARE LIST Q' TY
®5/16" x 18 x 2-1/8"L Bolt
@:@ ®5/16" x ®13 Spring washer 8
1 ®5/16" x ®22 x 2mmT Flat washer
L_ | Allen wrench (4mm) 1
= Straight allen key 4mm*80mm L 1
TOOLS REQUIRED ( NOT PROVIDED)
PHILLIPS SCERWDRIVER C—

Assembly completed
MADE IN VIETNAM

Page 1 of 1




	580-54K bed
	580-54K bed2
	580-55Q bed
	580-55Q bed2
	580-71 NS
	580-75 Chest
	580-78 Dresser
	580-15 Mirror
	580-08 TV chest
	580-01 Bench.pdf

